AG1/AG2

G2 Pectoral Fly Selectorized

Model #: G2GMO06P-US

Year 2006

Drawing #: GM06-A25B01

Serial #: GMO6

| Rev:: 1.2 Date: 12/14/2006

Crarmiy

Q06

D35D21 D24 pos

&47




G2 Pec Fly Parts List rev 2.xIs

Ref # JHT Parts No. SAP # Description Q'ty | Unit
ABI1 SZGMO6FRM-G2 013441-ZG2 |[MAIN FRAME SET(POLARIZED TITANIUM) 1{SET
ACl1 SZGMO6BFR-G2 024108-ZG2 |BASE FRAME SET (POLARIZED TITANIUM) 1|SET
AD1 SZGMO6ARM-RG2 [013440-ZRG2 |RIGHT ARM FRAME(POLARIZED TITANIUM) 1|SET
AD2 SZGMO6ARM-LG2 |013440-ZLG2 |LEFT ARM FRAME (POLARIZED TITANIUM) 1|SET
AF1 SZGMO6AMF-RG2 |013439-ZRG2 |RIGHT TURNED-PLATE(POLARIZED TITANIUM) 1|SET
AF2 SZGMO6AMF-LG2 |013439-ZLG2 |LEFT TURNED-PLATE(POLARIZED TITANIUM) 1|SET
AF3 SZGMO06SPY-G2 013444-7G2 [SLIDING PULLEY FRAME(POLARIZED TITANIUM) 1|SET
AF4 SN0801001H 014780-H PULLEY SET 4{SET
AF5 SN0801005G 014784-G PULLEY SET 1|PCS
AG1 SP0809025AD 025463-AD UPPER CONNECTING TUBE 1|SET
AG2 SP0809026AD 025464-AD LOWER CONNECTING TUBE 1{SET
AJ2 SZGMO6SSF 013445-7Z SEAT POST FRAME 1{SET
AK1 SZGMO6TPL 013447-7 TOP WEIGHT PLATE 1{SET
ALl SP0807001A 015771-A GMOIWEIGHT STORAGE HORN WELDING SET(ELEC 1{SET
AL2 SP0807002A 015772-A GMO1 INCREMENTAL BAYONETWELDING SET 1{SET
BI3 MB0308001C 000542-C WEIGHT PLATE SUPPORT FOOT PAD 1|PCS
Bl14 MBO0304026E 000509-E 89FOOT PAD 2|PCS
BI5 MZE0301014 004975-00 BUSHING 9|PCS
B17 MZEO111022AB 004703-AF Screw;Flat Hex Socket;M8x1.25Px20L 2|PCS
BI8 MBO0601010A 000791-A BOTTLE HOLDER 1|PCS
B19 MZE0104192 004535-AC ROUND HEX SOCKET SCREW 1|PCS
B22 MZE0301020A 020410-A RIVET 4{SET
B28 MZE0104192 004535-AC Screw, Round Hex Socket, M8 x 1.25P x 30L Chromed 4{PCS
B31 MZEO0106049AB 004601-AC HEX BOLTBOLT 4{PCS
B40 MBO0258001H 000454-H Cover;Snug;S45C;Cr Plate;GMO01 S45C, Chromed 1|PCS
B42 MJ2828001F 008589-F UPPER COVER FIXING HORN PLATE 2|PCS
B43 MZE0102010 004356-AD OVAL PHILLIP SCREW 6|PCS
B44 MJ1925001E 008450-G UPPER COVER OUTER L-SHAPE BRACKET 4{PCS
B50 MZE0504018A 005181-A WASHER 4{PCS
B51 MZE0504017A 005180-A OUTSIDE SAWTOOTH WASHER(SUS304) 6|PCS
C27 MBO0304026E 000509-E Foot pad;;;;989;;;GMO1 1|PCS
C28 MB0304027D 000510-D 76.2FOOT PAD 1|PCS
C29 SZGMO02DTP-1-G2 |013422-Z1G2 |ADJUSTMENT PIN ASSEMBLY (FOR SEAT POST) 1[SET
C31 MB0604049AA 000851-AA SEAT TUBE BUSHING 1|PCS
C32 MZEO111022AB 004703-AF Screw;Flat Hex Socket;M8x1.25Px20L 2|PCS
C34 MJ4803067E 009306-E BELT FALL-PROOF AXLE CENTER 1|PCS
C35 MZEO0112013AC 004714-AD OVAL HEX SOCKET SCREW 2|PCS
C40 SP0829001A 015804-A SECURITY TUBE 1|SET
C41 MZE0204028 004943-00 NYLON NUT M10X1.5P, Chromed 2|PCS
C42 MZE0502235A 020479-AB WASHER 18|PCS
C43 MZE0501027 005017-00 SPRING WASHER 18|PCS
C44 MZEO112194AB 020301-AB OVAL HEX SOCKET SCREW 2|PCS
C49 MBO0678808AA 001423-AA SEAT TUBE BUSHING COVER 2|PCS
C51 MJ1393054B 008234-C BUSHING FIXED PLATE 4{PCS
C52 MZE0104259A 020127-A ROUND HEX SOCKET SCREW 4{PCS
C54 MZE0501024 005015-00 SPRING WASHER 1|PCS
D16 MJ4803012G 009279-G SWIVEL ARM AXLE CENTER 2|PCS
D17 MZE1117005F 005476-F LEFT SPRING 1|PCS
D18 MZE1117006F 005477-F RIGHT SPRING 1|PCS
D19 MB0401064B 000582-C FOAM 2|PCS
D20 MDO0501007 004077-00 BALL BEARING 4{PCS
D21 MB0401063C 000581-C GRIP FOAM 2|PCS
D23 SZGMO02DTP-G2 013422-ZG2 |ADJUSTMENT PIN ASSEMBLY 2|SET
D24 MJ4827001E 009371-E 25 GRIP END COVER 4{PCS
D25 MZEO0114060A 004855-AC SETTLE BOLT 16|PCS
D26 MZE0502174 005132-00 FLAT WASHER 4{PCS
D27 MZE0501028 005018-00 SPRING WASHER 4{PCS
D30 MZEO0104242A 004554-A ROUND HEX SOCKET SCREW 4{PCS
D31 MB06D4003B 001528-B PEDAL ARM STOPPER BOLT 2[PCS
D32 MZEO111022AB 004703-AF Screw;Flat Hex Socket;M8x1.25Px20L PCS
D33 MZE0902011 005365-00 C CLIP EXTERNAL 4{PCS
D35 MJ4822006B 009356-B 25FOAM STOPPER RING 4{PCS
D36 MJ2802013B 008523-B ARC WASHER 8|PCS
Fl6 MDO0615037A 035711-A FLAT BELT 17.3|FT




G2 Pec Fly Parts List rev 2.xIs

F18 MJ2806012C 008548-C CAM COVER 2|PCS
F19 MJ4808004H 009324-H SLIPPING SLEEVE GUIDE ROD 1|PCS
F20 MJ1924023D 008448-D BELT FIXING PLATE 6|PCS
F20 SZGMO1FTN-1 013414-Z1 BELT FIXER SET-1 3|SET
F21 MJ2802001C 008522-C ROTATING WASHER 2|PCS
F22 MZE0104199 004538-00 ROUND HEX SOCKET SCREW 8|PCS
F23 MD0501007 004077-00 Ball Bearing;6004ZZ;BR6004 6004ZZ 4{PCS
F24 MEO0104152AE 004519-AE ROUND HEX SOCKET SCREW 4{PCS
F25 MZE0104191AB 004534-AC ROUND HEX SOCKET SCREW SCREW 12[PCS
F26 MZE0204028 004943-00 NYLON NUT 5|PCS
F27 MB06D3002B 001522-B RUBBER STOPPER 1{PCS
F29 MZE0502091 005084-00 FLAT WASHER 18|PCS
F30 MZE0501026 005016-00 SPRING WASHER 20[PCS
F45 MZEO0104233AC 020115-AC Screw;Round Hex Socket;M10x1.5Px95 1{PCS
F46 MBO06D3003E 001523-E CAM STOPPER RUBBER 4{PCS
F47 MZE0901020 005351-00 C CLIP INTERNAL 2[PCS
F48 MDO0510008A 004139-A LINEAR BEARING 1|PCS
F60 MZE0204029 004944-00 NYLON NUT 4{PCS
Gl1 MZEO112144 004786-00 OVAL HEX SOCKET SCREW 19|PCS
Gl4 MZE0104243A 004555-AB SCREW ROUND-HEX-SOCK 24{PCS
Jo4 MB1001069BA 001729-BA SEAT PAD 1|PCS
JO5 MB1005004BA 001766-DA HEAD PAD 1|PCS
JO6 MB1002035BA 001752-BA BACK PAD 1|PCS
JO7 MBO06D2008BA 001520-BA ARM PAD 2|PCS
J14 MBO06D4002F 001527-G CUSHION STOPPER BOLT 2|PCS
K03 MLO0251004F 009641-F 20 APERTURE WEIGHT PLATE ADJUSTABLE MAST 1|PCS
K05 MJ3906001D 009219-D BELT CONNECTING AXLE 1|PCS
K06 SRO815002AA 015942-AA WEIGHT PLATE SET 19|SET
K07 MBO06C9001A 001513-A SHOCK-ABSORB RUBBER PLATE 2|PCS
K09 MJ3911002G 009229-G GUIDE RAIL 2|PCS
K10 SN1104003B 014794-B WEIGHT PLATE ADJUSTABLE BOLT 1|PCS
K11 MB06C7002B 001510-B GUIDE RAIL FIXING RUBBER PLATE 2(PCS
K13 MZE0903010 005377-00 E-SHAPED RING 4{PCS
K14 MD0504014 004116-00 Bearing;Ball;GSM-2023-25 GSM-2023-25 2|PCS
K15 MZE0902018 005367-00 C CLIP-EXTERNAL 2(PCS
K16 MJ4825001 009365-00 SPRING PIN 1|PCS
K17 MZEO112024AE 004720-AE OVAL HEX SOCKET SCREW 1|PCS
K18 MZE0502020AB 005040-AB FLAT WASHER 12[PCS
K24 MBO06C6002E 001508-E LONG GUIDE RUBBER PLATE 2[PCS
K25 MFO0811001A 005847-A ELASTIC ROPE 1|PCS
not shown|SZGMO6PAD-G2 013443-ZG2  |PAD KIT(BLACK) 1{SET
not shown [SM3810044A 024606-A HARDWARE KIT 1{SET
not shown|MBO6E1001A 001542-A PAINTING BOTTLE 1|PCS
not shown |[MF0825001A 005853-A LUBRICANT 1|L

not shown|MH0204207A 006854-A ASSEMBLY MANUAL 1{PCS
L07 SP0830001AA 015805-AA INCREMENTAL WEIGHT PLATE(2.5POUNDS) 3|SET
L08 MBO06D3001E 001521-E INCREMENTAL RUBBER 2|PCS
L09 MZE0112073 004750-00 OVAL HEX SOCKET SCREW M8X1.25PX20L 4{PCS
L1l MZE0501024 005015-00 SPRING WASHER 2|PCS
L14 MZEO0112001AC 004708-AD OVAL HEX SOCKET SCREW 4{PCS
Qo1 MB0250002EB 000431-EB COVER 1|PCS
Q02 SZGMO1UCV-G2-2 |013420-ZG2-2 |UPPER COVER(INCLUDING ALUMINUM BADGE) 2|SET
Q03 MB06C8001C 001512-C PULLEY COVER 10[PCS
Q04 MB0678002A 001401-A 76.2END COVER 1|PCS
Q05 MB06C7001D 001509-D COVER FIXING RUBBER PLATE 4{PCS
Q06 MB0678003A 001402-A S50END COVER 2(PCS
Q07 MB06D4001C 001526-D COVER BOLT 4{PCS
Q08 MBO0678021A 001410-A ELLIPTICAL END COVER 2(PCS
Vol MGO0287006A 006566-A OPERATION INSTRUCTION DECAL 1{PCS
V02 MG0288015B 006621-B SEAT PAD ADJUSTABLE DECAL 1|PCS
V03 MG0288014D 006620-D 10POUNDS WEIGHT PLATE DECAL 1|SET
V05 MG0204084E 005984-G UPPER COVER ALUMINUM DECAL 2[PCS
V09 MG0288008B 006614-B LEFT ANGLE ADJUSTABLE DECAL 1|PCS
V10 MG0288009B 006615-B RIGHT ANGLE ADJUSTABLE DECAL 1|PCS
\28! MGO0302022A 006656-A STICKER, SERIAL # 1|PCS




G2 Pec Fly Parts List rev 2.xIs

V14

MZE1201003A

020699-A

NAIL; 1/8" x 12.5L

PCS

V15

MG0301002B

006650-B

2.5POUNDS WEIGHT PLATE DECAL

PCS




	G2 Pec Fly Exploded Drawing Rev 2
	G2 Pec Fly Parts List rev 2
	G2 Pec Fly Parts List


